
DRINKING WATER QUALITY AND HUMAN HEALTH: 
IMPACT OF HARMFUL ALGAE AND WATER PIPE BREAKS 

Cynthia Jean Lin 

A dissertation submitted to the faculty at the University of North Carolina at Chapel Hill in 
partial fulfillment of the requirements for the degree of Doctor of Philosophy in the 

Department of Epidemiology in the Gillings School of Global Public Health. 

Chapel Hill 
2018 

Approved by: 
 
David B. Richardson  
 
Timothy J. Wade 
 
Elizabeth D. Hilborn 
 
Howard Weinberg 
 
Larry S. Engel  

 



ii 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

© 2018 
Cynthia Jean Lin 

ALL RIGHTS RESERVED 
 
 
 



iii 
 

ABSTRACT 
 

Cynthia Jean Lin: Drinking Water Quality and Human Health: 
[...]
CHAPTER 3. STUDY DESIGN, MATERIALS, AND METHODS 
 

 

Overview 

This dissertation examined whether two types of potential contamination events are 

associated with increased illness.  The first was cyanobacteria, or blue-green algae, in the water 

source.  The second was pipe breaks in the drinking water distribution system.  Both questions 

were studied within the context of a large water system operated by the Massachusetts Water 

Resources Authority (MWRA) that provides drinking water to metropolitan Boston 

communities. 

 

Massachusetts Water Resources Authority 

The Massachusetts Water Resources Authority (MWRA) is a state public authority 

established in 1984 to provide wholesale water and sewer services to 2.5 million people in 61 

metropolitan Boston communities. Specifically, MWRA serves 890,000 households and 5,500 

businesses.  It supplies an average of 215 millions of gallons per day (mgd) to 2.2 million people 

and 5,500 industrial users in 51 communities. While some these communities only receive a 

partial supply or emergency back-up, 33 of the water communities receive full water service 

(see Table 6).  Figure 13 shows a map of the MWRA service areas. (191, 192) 

 
 



61 
 

Table 6. MWRA communities with full water service. 

Community MWRA Service 

Arlington Water and Sewer 

Belmont Water and Sewer 

Boston Water and Sewer 

Brookline Water and Sewer 

Chelsea Water and Sewer 

Chicopee* Water 

Clinton Water and Sewer 

Everett Water and Sewer 

Framingham Water and Sewer 

Lexington Water and sewer 

Lynnfield Water District Water 

Malden Water and Sewer 

Marblehead Water 

Medford Water and Sewer 

Melrose Water and Sewer 

Milton Water and Sewer 

Nahant Water 

Newton Water and Sewer 

Norwood Water and Sewer 

Quincy Water and Sewer 

Reading Water and Sewer 

Revere Water and Sewer 

Saugus Water 

Somerville Water and Sewer 

South Hadley Fire District #1* Water 

Southborough Water 

Stoneham Water and Sewer 

Swampscott Water 

Waltham Water and Sewer 

Watertown Water and Sewer 

Weston Water 

Wilbraham* Water 

Winthrop Water and Sewer 

*Located in Central Massachusetts; water not treated at the John J. Carroll Water Treatment Plant where there 
was a change primary disinfection. 
Source: http://www.mwra.com/02org/html/whatis.htm 

 
 

http://www.mwra.com/02org/html/whatis.htm


62 
 

 
Figure 13: Massachusetts Water Resources Authority (MWRA) service areas. 
Source: http://www.mwra.com/02org/html/whatis.htm 

 
 
History 

As one of the oldest cities in the U.S., Boston has one of the oldest public water supply 

systems, dating all the way back to 1652 when wooden pipes were used to provide domestic 

water and fire protection.  In the 1848 municipal system, wooden pipes were eventually 

replaced with lead pipes.  This early system flowed by gravity through a series of distribution 

reservoirs.  Between 1875 and 1898, seven major reservoirs were constructed and the four 

pressure zones were established: Boston Low; Southern High; Northern Low; and Northern 

High.  From 1897 to 1905, the Wachusett Reservoir was constructed and, at the time, it became 

the largest man-made water supply reservoir in the world, with 65 billion gallons supplying 118 

mgd.  Like before, the use of gravity flow allowed the water to be transported by aqueduct 

without pumping.  In 1919, the Metropolitan District Commission was created by an act which 

consolidated responsibility for water, sewage and parks into one agency.  In the 1920s, an 

http://www.mwra.com/02org/html/whatis.htm


63 
 

inadequate water supply was projected by 1930 and plans were put in place to add the Ware 

River and the Quabbin Reservoir.  The construction of the Quabbin Reservoir began in 1936 and 

required the flooding of four towns.  It was eventually filled with water from the Swift River and 

the Ware River.  At the time, the 412 billion gallon reservoir became the largest man-made 

reservoir in the world.  The Quabbin Reservoir, located 60 miles from Boston, was another 

source that could be gravity-operated and did not require filtration.  Around the same time, the 

high service Pressure Aqueduct System was constructed to deliver water to the Metropolitan 

area.  As sections of the Pressure Aqueduct came on line, the need for pumping was reduced 

since more of the service area could be supplied by gravity.  Around 1951, several pump 

stations were constructed to supply the fast growing suburbs.  Soon enough, however, 

thousands of miles of aging pipelines were leaking millions of gallons of water and no set plans 

were in place for upgrades.  In addition, the sewer system was unable to meet increasing 

demands and became a major cause of harbor pollution. In 1982-1983, the Metropolitan 

District Commission faced lawsuits regarding improper sewage discharge and violations of the 

Clean Water Act.  In 1985, when the system was in serious need of an overhaul, MWRA stepped 

in and assumed responsibility for the delivery and distribution of water to 46 communities 

primarily in the metropolitan Boston area.(193, 194) 

From 1988 to 1990, a leak detection survey of 6,085 miles of community pipes revealed 

that 30 million gallons per day was lost in community systems. Repairs were subsequently 

carried out and, in 1991, MWRA implemented leak detection regulations requiring communities 

to complete leak detection surveys every two years. In addition, all MWRA distribution pipes 

(286 miles) are checked annually for leaks and repairs made promptly.  In November 2003, the 



64 
 

MetroWest Water Supply Tunnel was brought on line (see Figure 14).  Prior to July 27, 2005, 

water treatment occurred at several different facilities as it traveled to the metropolitan Boston 

area(195).  Since July 27, 2005, all water treatment for the metropolitan Boston area was 

centralized at the John J. Carroll Water Treatment Plant (CWTP) at Walnut Hill in Marlborough.  

MWRA is currently provides water to 51 communities.  The water system is managed as a 

partnership with the Massachusetts Department of Conservation and Recreation (DCR), which 

still maintains responsibility for managing the reservoir watersheds.(193-195) 

 

 
Figure 14: MetroWest Water Supply Tunnel. 
Source: http://www.ecs.umass.edu/cee/reckhow/courses/seminar/presentations/Laskey%20HH%20Lecture%202014.pdf 

 
 

Water Source 

MWRA's water comes from the Quabbin and Wachusett Reservoirs, located 

approximately 65 and 35 miles west of Boston, respectively.  MWRA and DCR regularly monitor 

reservoir levels at Quabbin (412 billion gallon capacity) and Wachusett (65 billion gallon 

capacity). The reservoirs are naturally filled by rain and snow fed in by nearby streams. While 

Wachusett levels are kept relatively fixed, Quabbin levels fluctuate with precipitation and 

watershed runoff.  To protect the reservoirs, forest and wetlands cover over 85% of the 

http://www.ecs.umass.edu/cee/reckhow/courses/seminar/presentations/Laskey%20HH%20Lecture%202014.pdf


65 
 

surrounding watershed lands.  In addition, about 75% of the total watershed land cannot be 

built on.  While recreational activities (e.g., shoreline fishing, hiking, biking, snowshoeing) are 

permitted, public access is carefully regulated and controlled.  Regulations strictly prohibit 

activities with direct water contact (e.g., swimming, wading) and dogs are not allowed.  To 

ensure the quality of the water, DCR routinely tests and patrols the streams and reservoirs.  

MWRA also tests water samples (over 1,600 per month) throughout the entire system (from 

the reservoirs to the consumers’ taps). (196-199)  

Water Treatment 

From the Wachusett reservoir, it takes approximately five hours for water to move 

southeast to the treatment plant(200).  The water system has always been unfiltered and relies 

primarily on disinfection(201).  There is no sedimentation, coagulation, or flocculation process; 

however, raw water turbidity is normally <0.50 Nephelometric Turbidity Units (NTUs)(201).  

Between 1998 and 2005, chlorine was the primary disinfectant, with chloramine as the 

secondary (residual) disinfectant to maintain sanitary condition throughout the distribution 

system(195, 202).  Primary disinfection was done at the Cosgrove Disinfection facility and 

corrosion control and chloramination was done at other facilities to the east.  Since July 27, 

2005, all water treatment for the metropolitan Boston area (all communities listed in Table 6 

except Chicopee, South Hadley Fire District #1, and Wilbraham) was centralized at CWTP and 

the primary disinfectant changed to ozone while the secondary (residual) disinfectant remained 

chloramine(195, 202).  All other facilities were taken out of service after CWTP went on line. 

In April 2014, ultraviolet light disinfection was added to achieve Cryptosporidium 

inactivation. Table 7 and Figure 15 show the treatment steps since ultraviolet disinfection was 



66 
 

added.  Downstream of the CWTP, there is no re-chlorination and no community practice 

booster chlorination or phosphate addition(202).  According to personal communications with 

MWRA, major changes observed after the primary disinfection changed to ozone were a large 

decrease in taste and odor complaints (likely due to algae) and a large reduction in 

trihalomethanes (disinfection by-products). Also, MWRA claims that ever since CWTP has been 

on line, it has exceeded current regulatory requirements for inactivation of Giardia, provided 

Cryptosporidium inactivation, and reduced the formation of regulated disinfection by-

products.(195, 198, 201-203)  

 

Table 7. Water treatment steps at the John J. Carroll Water Treatment Plant (CWTP). 
Treatment Current Dose Purpose 

Ozone 1.5-4.0 mg/l Primary disinfectant, to achieve 99.9% Giardia inactivation 

Sodium bisulfite 0.0-3.5 mg/l To remove ozone 

Ultraviolet Light 
(Added in April 2014) 

  Second primary disinfectant, to inactivate chemically 
resistant parasites such as Cryptosporidium 

Sodium hypochlorite 
(chlorine) 

3-4 mg/l For residual disinfection, to protect water as it travels 
through the pipe network 

Sodium 
hydrofluorosilicic acid 
(fluoride) 

0.6 mg/l For dental health 

Aqueous ammonia 0.6-0.85 mg/l To combine with chlorine to form monochloramine for 
residual disinfection 

Sodium carbonate 35-37 mg/l To raise the alkalinity of the water for pH buffering; to 
minimize lead and copper leaching from home plumbing 

Carbon dioxide 4.5-8.5 mg/l To adjust pH to final level 

Source: http://www.mwra.state.ma.us/04water/html/watsys.htm 

 
 

http://www.mwra.state.ma.us/04water/html/watsys.htm


67 
 

 
Figure 15: Water Plant Process Schematic (since the addition of ultraviolet disinfection in April 
2014). 
Source: MWRA, 2017. Optimal Corrosion Control Treatment Evaluation Review.(195) 

 
 

The MWRA system is the second largest unfiltered water system in the U.S., after New 

York City(204).  Through watershed management practices to protect existing sources, both 

cities qualify for Filtration Avoidance Determination(205).  Under the EPA’s 1989 Surface Water 

Treatment Rule, public surface water providers are required to filter their water unless a waiver 

is granted based on water quality and watershed protection(206).  In 1999-2000, MWRA 

successfully defended its comprehensive strategy to protect and improve drinking water 

(through watershed protection, its new $261 million treatment facility to provide 

ozonation/chloramination disinfection, and its community pipe rehabilitation program) and 

avoided having to spend $180 million in filtration facilities, as requested by the EPA.  U.S. 



68 
 

District Judge Richard G. Stearns concluded that the EPA failed to show that filtration of MWRA 

water was required either as a matter of cost-benefit or scientific necessity.(207, 208) 

It is possible, under certain conditions, that the consequences of an unfiltered water 

system can impact the individual consumers.  For example, according to the Town of Reading 

which uses MWRA water, in-home filters may need to be changed more often due to the 

unfiltered water supply.  In particular, during certain times of the year when the source water 

reservoirs experience algae blooms, in-home filters may quickly become saturated and thus 

decline in performance. To reduce required filter changes, suggestions have been made to only 

filter drinking water and not all the water entering the house.(209) 

Distribution System 

After water is treated at the CWTP, it enters the distribution network and is sent 

through the MetroWest Water Supply Tunnel and the Hultman Aqueduct before being stored in 

covered tanks. From there it is drawn into distribution mains and many smaller community 

pipes. Local pipes serve each street and eventually carry water to the consumer.(198)  The 

distribution networks are gridirons, meaning water can reach any service line by at least two 

different paths.  This ensures permanent feeding and avoiding dead-ends. Figure 16 illustrates 

the entire MWRA water system, from source to community. 

  



69 
 

 
Figure 16: Massachusetts Water Resources Authority (MWRA) water system. 
Source: http://www.mwra.com/annual/waterreport/2014results/images/2014watermap.png 

 
The travel time for water, from source to tap, is complex because it depends on many 

sections of the water system.  Figure 17, provided by a hydraulic modeling specialist at MWRA, 

illustrates the range of travel times for each section of the system. At the beginning of the 

system, the travel time from the Quabbin Reservoir into the Wachusett Reservoir typically 

range from 10-11 hours at an average rate of 300 mgd. Water remains in the Wachusett 

Reservoir from any time between 3 weeks to 6 months. Then, it takes about 4 hours from the 

Wachusett Reservoir to the treatment plant.  From the treatment plant, the water continues 

east to the Norumbega Covered Storage Facility, taking 14 to 16 hours depending upon system 

demands. Since the storage facility is a “flow thru” design, the water remains in the tank for 8 

to 12 hours. East of the Norumbega facility, the Metrowest tunnel and the Hultman Aqueduct 

carry water to a storage tank at Loring Road to supply the Boston Low service area or continue 

east along the City Tunnel which feeds both the City Tunnel Extension to the North and the 

Dorchester Tunnel to the South.  Shafts along each of these tunnel sections bring water up riser 

pipes that feed the distribution system.  Since MWRA is a wholesaler, the water supply enters 

http://www.mwra.com/annual/waterreport/2014results/images/2014watermap.png


70 
 

the communities through large metered connections. Based on the ground elevation, the water 

system is divided into seven pressure zones. The number of metered connections in each 

community depends on the size and geography of a community. For example, the City of 

Boston has 29 meters serving two pressures zones and the town of Marblehead has only one 

metered connection. Once the water passes through the metered connection, it enters the 

community system which is owned and operated by the local community.  In general, the travel 

time from the Wachusett Reservoir to one of the larger Boston metered connections in their 

high system ranging from 40 to 50 hours depending upon system demands. For a town like 

Marblehead, which is located at the far Northeastern portion of the system, the travel times 

from the Wachusetts Reservoir range from 60 to 70 hours.(200) 



 

 
 

7
1

 

 
Figure 17: Range of water travel times for each section of the MWRA system. 
Source: MWRA hydraulic modeling specialist 

 
 



 

72 
 

Prior to July 2005 (before the switch to CWTP), the travel times may have differed since 

water was treated at several facilities as it travelled to the metropolitan Boston area. According 